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Client:

Measurement:

Rating:

Saint-Gobain Weber

EN ISO 10140-3:2010
ENISO 717-2:2013

Sample installed by: Client

Date of test:

245.2016

Sample and arrangemnets:

Samples (test 1c. 28 days preloading of 22 kg/m 2):
Weber.floor 120 Reno for the self-levelling screed 30 mm /
weber.floor acoustic for the 15 mm acoustic mat

Curing time: 28 days

Testrooms: Rev.room 2 and 5
Sample area: 12 m?
Concrete test slab thickness is 160 mm

Mass per unitarea: c.60 kg/m® Preloading of 22 kg/n?
Curing time: 28 days
Air temp. in the source room: 21 °C
Air humidity in the source room: 49 % — Frequency range for rating according to ISO 717-2
Barometric pressure: 102 kPa
Receiving room volume: 56 m° 60 : .
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Rating according to ISO 717-2:
ALy = 25 dB; Cia =-16 dB Cy, =5 dB C 1r,50-2500 =7 dB
These results are based on test made w ith an artificial source under laboratory conditions (engineering method).

The test results relate only to the sample tested.

The use of the name of VTT Expert Services Ltd or the name Technical Research Centre of Finland (VTT) in any other form in advertising
or publication in part of this report is only permissible with written authorisation from VTT Expert Services Ltd.
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TEST REPORT No. VTT-S-03378-16 APPENDIX 1

1(1)

Client:

Measurement:

Rating:

Saint-Gobain Weber

EN ISO 10140-3-.2010
EN ISO 717-2:2013

Sample installed by: Client

Date of test:

7.7.2016

Sample and arrangemnets:

Samples (test 1b. 28 days preloading of 22 kg/m2):
Weber.floor 120 Reno for the self-levelling screed 40 mm /
weber.floor acoustic for the 15 mm acoustic mat

Testrooms: Rev.room 2 and 5
Sample area: 12 m?
Concrete test slab thickness is 160 mm

Mass per unit area: c. 80 kg/m2 Preloading of 22 kg/m?
Curing time: 24 days
Air temp. in the source room: 21 °C
Air humidity in the source room: 55 % T Frequency range for rating according to ISO 717-2
Barometric pressure: 102 kPa
Receiving room volume: 56 m° 60 y .
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Rating according to ISO 717-2:
ALy = 28 dB; Cia =-13 dB Cy, =2 dB C 1 50-2500 =11 dB
These results are based on test made w ith an artificial source under laboratory conditions (engineering method).

The test results relate only to the sample tested.

The use of the name of VTT Expert Services Ltd or the name Technical Research Centre of Finland (VTT) in any other form in advertising
or publication in part of this report is only permissible with written authorisation from VTT Expert Services Ltd.
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VTT EXPERT SERVICES OY 6(6)

Manufacturer/Client: Saint-Gopain Weber Samples (airborne sound test 1b. 28 days no preloading):
Weber.floor 120 Reno for the self-levelling screed 30 mm /

Measurement: SFS EN ISO 10140-1&2:2010 weber.floor acoustic for the 15 mm acoustic mat

Rating: SFSEN ISO 717-1:2013 Curing time: 28 days

Sample installed by: Client Testrooms: Rev.room 2 and 5

Date of test; 24.5.2016 Sample area: 12 m?

Concrete test slab thickness is 160 mm
No preloading

Mass per unit area: c.60  kg/m?
Curing time: 28 days
Air temp. in the source room: 21 °C
Air humidity in the source room: 49 %
R . 3
Send!ng room volume: 56 m s frequency range according to the
Receiving room volume: 31 curve of reference values (ISO 717-1)
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Rating according to ISO 717-1:
Rwsample (C) = 62 (-3) dB; C 503150 = -3 dB; C 505000 = -3 dB; C 100-5000 = -2 dB;
Ruyansiab (C) = 54 (-2) -2 -1 -1

ARw = 8

The test results relate only to the sample tested.

The use of the name of VTT Expert Services Ltd or the name Technical Research Centre of Finland (VTT) in any other form in advertising
or publication in part of this report is only permissible with written authorisation from VTT Expert Services Ltd.
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VTT EXPERT SERVICES OY 5(5)

Manufacturer/Client:. Saint-Gopain Weber Samples (airborne sound test 1. 28 days no preloading):
Weber.floor 120 Reno for the self-levelling screed 40 mm /

Measurement: SFS EN ISO 10140-1&2:2010 weber.floor acoustic for the 15 mm acoustic mat

Rating: SFSENISO 717-1:2013

Sample installed by: Client Testrooms: Revroom 2 and 5

Date of test; 7.7.2016 Sample area: 12 m?

Concrete test slab thickness is 160 mm
No preloading

Mass per unit area: c.80 kg/m?
Curing time: 24 days
Air temp. in the source room: 21 °C
Air humidity in the source room: 53 %
Sending room volume: 56 m® R '
o frequency range according to the
Receiving room volume: 131 me curve of reference values (ISO717-1)
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Rating according to ISO 717-1:
Rwsample (C) = 63 (-2) dB; C 50.3150 = -4 dB; C 50-5000 = -3 dB; C 100-5000 = -1 dB;
Rujan.siab (C) = 54 (-2) 2 1 1
ARw = 9

The test results relate only to the sample tested.

The use of the name of VTT Expert Services Ltd or the name Technical Research Centre of Finland (VTT) in any other form in advertising
or publication in part of this report is only permissible with written authorisation from VTT Expert Services Ltd.





